=

CROSSFIRE

MOTORCYCLES

1100GT Drive Train & Engine Manual

REF.No. PART No. DESCRIPTION QTY
1 Q2320525 Screw 3
2 S11-3705110JA Ignition Coil Assy. 1
3 S$11-3705001CA Bracket - Ignition Coil 1
4 S11-3707050BA Spark Plug Cable Assy.-4th Cylinder 1
5 S11-3707040BA Spark Plug Cable Assy.-3rd Cylinder 1
6 S11-3707030BA Spark Plug Cable Assy.-2nd Cylinder 1
7 S11-3707020BA Spark Plug Cable Assy.-1st Cylinder 1
8 S$11-3707100 Spark Plug Assy. 4
9 S11-1121010JA Fuel Rail with Injector Assy. 1
10 S11-1121020JA Injector 4
1 S11-3808013 Water Temperature Sensor 1
12 S11-1003069 Camshaft Position Sensor 1
13 Q1840816 Bolt 1
14 372-1002060 Knock Sensor 1
15 S11-1005117 crankcase Position Sensor 1
16 S$11-3605010JA ECU 1

CROSSFIRE

MOTORCYCLES

Cylinder Head i

=

CROSSFIRE

REF.No. PART No. DESCRIPTION QTY
1 Q1400638 Bolt & Washer 21
2 372-1003074 Spark Plug Sleeve 4
3 472-1003015 Cylinder Head 1
4 372-1003052 Washer-Cylinder Head 10
5 Q1200828F3 Stud 1
6 Q1200835F3 Stud 2
7 S11-1003069 Camshaft Position Sensor 1
8 Q1400816 Hexagon Flange Bolt 1
9 Q1200840F3 Stud 2
10 480-1008022 Stud 3
11 S$11-3808013 Water Temperature Sensor 1
12 472-1003040AB Gasket-Cylinder Head 1
13 372-1003051 Bolt-Cylinder Head 10 12
14 372-1003066BA Oil Seal-Camshaft 1
15 Q1840816 Bolt 2
16 372-1003063 Pin - Camshaft Tubular 10
16 372-1003202RA Front Lifting Hook 1
17 372-1008052 Stud 6
18 Q1200875F3 Stud 1
19 372-1008051 Stud 1
20 372-1008017 Water Inlet Pipe 1

=
REF.No. PART No. DESCRIPTION QTY Q‘» 1

1 372-1004032 Piston Ring [ 4 ' "‘\.\3

2 372-1004033 Piston Ring [l 4 2

3 372-1004041 Combined Oil Ring 8 »'

4 372-1004042 Compression Ring 4 3

5 372-1004021AC Piston 4

6 372-1004110 Connecting Rod Assy. 4

7 372-1004116 Bearing Bush-Connecting Rod 8

8 372-1004114 Nut-Connecting Rod 8

CROSSFIRE

MOTORCYCLES




Intake System

REF.No. PART No. DESCRIPTION QTY 1
Q1400638 Bolt & Washer 4 2
2 S11-1129010JA Throttle 1 3
3 S11-1129021JA Gasket-Throttle 1
4 472-1008011CA Upper Intake Manifold 1 4
5 Q1840830 Bolt,Hexagon Lange 5
6 472-1008012 Gasket-Intake Manifold 1 5
7 472-1008041 Intake Manifold Front Bracket 1
8 472-1008013 Intake manifold lower body 1 6
9 Q33008 Hexagon Flange Nut 8
10 372-1008043 Bracket-Throttle Cable 1 7
11 Q1840620 Bolt - Hexagon Flange 2
12 [s11-1109411 Air Temperature & Pressure Sensor 1 3
13 Q72224 Cap 1
14 372-1008016 Vacuum Tube Joint 1
15 |472-1008019 PCV Joint 1 "
16 372-1008014BA Crankcase Ventilation Joint 1
17 Q1840816 Bolt 3
18 372-1008042 back Bracket - Intake Manifold 1
19 372-1002044 Pin - Cylinder Head 2 E,—' %Qggﬂkf
20 472-1008021 Gasket-Intake Manifold 1
1
REF.No. PART No. DESCRIPTION QTY 2
1 372-1307015 O Ring 1 3
2 372-1307041 Gasket- Water Pump 1 4
3 472-1307010 Water Pump 1 5
4 Q1840855 Hexagon Flange Bolt 1 6
5 Q1840840 Hexagon Flange Bolt 1 7
6 Q1840865 Hexagon Flange Bolt 1
7 |Q1400612 Bolt 4 8
8 372-1307014 Water Pump Pulley 1 9
9 Q1840825 Bolt 3
10 Q1840825 Bolt 2
11 372-1306001 Thermostat Housing 1
12 |372-1306018 Seat Gasket - Thermostat 1
13 [372-1306020 Thermostat Assy. 1
14 372-1307012 Seal Strip 1# 1
15 372-1307019 Seal Strip 3# 1 E'-' CROSSFIRE
16 372-1307018 Seal Strip 2# 1
7
REF.No. PART No. DESCRIPTION QTY ;
1 Q33008 Hexagon Flange Nut 8
2 472-1008031 Exhaust Manifold Assy. 1 2
3 372-1008052 Stud 6 8
4 372-1008051 Stud 1 3
5 Q1200875F3 Stud 1 4
6 472-1008033 Gasket-Exhaust Manifold 1
7 Q1460612 Bolt 3 5
8 472-1008044 Heat Shield-Exhaust Manifold 1
i
L cROSSFIRE

Valve Mechanism ! 2 3 4 5 6 7 3

REF.No. PART No. DESCRIPTION QTY
1 472-1006060 Exhaust Camshaft Assy. 1
2 372-1006062 Exhaust Camshaft Gear 1
3 372-1006063 Connecting Flange 1
4 Q218B0620 Bolt 4
5 372-1006064 Lock Nut 1
6 372-1003067 Cap Plug 1
7 372-1006066 Camshaft Sprocket 1
8 372-1006071 Hexagon Flange Bolt 1
9 Q1460650 Bolt 1
10 472-1007041 Upper Timing Cover Assy. 1
11 Q1420625 Bolt 2
12 372-107081 Timing Belt 1
13 472-1007042 Bottom Timing Cover Assy. 1
14 Q1400616 Bolt 4
15 Q1401045 Bolt 1
16 372-1007030 Tension Pulley Assy. 1
17 Q43140 Baffle Ring- Intake Camshaft 1
18 372-1006032 Elastic Washer 1
19 372-1006040 Gear ( Sub )-Intake Camshaft 1
20 372-1006031 Drive Ring 1
21 372-1007011 Intake Valve 8
22 372-1007016 Bottom Retainer-Valve Spring 16
23 372-1007013 Valve Spring 16 E.—r CROSSFIRE
24 [372-1007020 Oil Seal 16 e




Valve Mechanism

REF.No. PART No. DESCRIPTION QTY

25 372-1007019 Valve Lock 32
26 372-1007021 Sleeve 16
27  |372-1007014BA Top Retainer-Valve Spring 16
28 372-1007018 Tappet Valve 16
29 372-1007017 Adjusting gasket 16
30 472-1006020 Intake Camshaft Assy. 1

31 372-1007012 Exhaust Valve 8

%~ CROSSFIRE

OTORCYCLES

E08 Cylinder Block

REF.No. PART No. DESCRIPTION QTY

1 372-1002037 Locating pin 6

2 372-1002070 Oil Pressure Switch

3 372-1002023 Bolt-Main Bearing Cap 10
4 372-1002044 Pin - Cylinder Head 2

5 472-1002010 Cylinder Block 1

6 372-1002044 Pin - Transmission 2

7 372-1002030 Closing-Plate Transmission Upper 1

L7 CROSSFIRE

MOTORCYCLES

E09 Crankcase Ventilation System

REF.No. PART No. DESCRIPTION QTY
1 FQ2540616F32E Bolt 8
2 472-1003075 Spark Plug Cover Assy. 1
W1113040 Spark Plug Cover Assy. 1
3 372-1014130CA Crankcase Vent Hose 3# 1
4 372-1003090 QOil Filler Cap Assy. 1
5 372-1003038 Stud 1
6 Q1460625 Bolt 7
7 472FC-1003030 Valve Cover Assy. 1
8 372-1002046 Crankcase Vent Pipe 1 9
9 472-1014125 Crankcase Vent Pipe 1 J 10
10 472-1003036 Gasket-Valve Cover Assy. 1 J
11 Q673B24 Flexible Clamp 1 o E.—r CROSSFIRE
12 |372-1003032 Idle Vent Pipe 1 D
REF.No. PART No. DESCRIPTION QTY 4 5 p 4 5 g i ii
1 372-1005054 Bolt 6
2 372-1005050BA Flywheel Assy. 1
3 Q1840820 Hexagon Flange Bolt 5
4 372-1005030BA Rear Oil Seal-Crankshaft 1
5 372-1005021 Rear oil Seal Bracket 1
6  [372-1005036 FAEHEPIn 1
7 372-1005016 Thrust Bearing 2
8 472-1005010 Crankshaft Assy. 1
9 372-1005013 Upper Bearing Bush 5
10  [372-1005015BA Front Oil Seal-Crankshaft 1
11 372-1005018 Timing Gear-Crankshaft 1
12 372-1005040 Torsional Vibration Damper 1
13 372-1005031 Bolt 1
14 372-1005017 Plate 1
15 372-1005032 Woodruff Key-Crankshaft 1
16 372-1005014 Lower Bearing Bush 5

Lubricating Device

=~ CROSSFIRE

REF.No. PART No. DESCRIPTION QTY
1 Q1840825 Bolt 1
2 Q1840855 Hexagon Flange Bolt 2
3 372-1011030 Oil Pump 1
4 Q1840830 Hexagon Flange Bolt 3
5 372-1010017 Gasket-Oil Strainer 1
6 Q1840616 Hexagon Flange Bolt 2
7 Q1840616 Hexagon Flange Bolt 1
8 372-1010010 Oil Strainer Assy. 1
9 Q1420612 Bolt 19
10 472-1009010BA Oil Pump 1
11 372-1009017 Gasket-Screw Plug 1
12 372-1009014 Screw Plug 1
13 372-1011021 Gasket-Oil Pump 1
14 472-1009120 Oil Dipstick 1
15 372-1012021 Connector - Oil Filter 1
16 372-1012010 Oil Filter Assy. 1
17 472-1009130 Tube-Oil Dipstick 1




F
Electronic System and Accessories = CROSIFIRE
REF.No. PART No. DESCRIPTION QTY
1 S11-3708110GA Starter 1
2 472-3701211 Adjusting Bracket- Generator 1
3 S11-5000105 Bolt & Washer 1
4 S$11-3701110BA Generator 1
5 Q1841090 Hexagon Flange Bolt 1
6 S$11-3701315 Generator Belt 1
FRONT AXLE HOUSING GROUP L7 CROSSFIRE

REF.No. PART No. DESCRIPTION QTY
1 29611-5010 FRONT AXLE LEFT CASE 1
2 9911-254000 OIL SEAL 25x40x7 1
3 9921-251650 O-RING ¢16.5%¢2.5 1
4 9313-181003 BOLT M18x1.5x10 1
5 9921-151550 O-RING ¢15.5x¢1.5 1
6 29660-5010 SPEED SENSOR 1
7 9111-060163 BOLT,FLANGE 1
8 9513-101800 ALUNINUM PAD 1
9 29670-5010 JOINT, BREATHER PIPE 1
10 NA5903GB/T5801-2006 NEEDLE BEARING 1
1" 9911-456800 OIL SEAL 45x68x8 1
12 29621-5010 FRONT AXLE RIGHT CASE 1
13 16007GB/T276-94 BEARING 16007 1
14 9562-620207 CIRCLIP 1
15 9921-30A600 O-RING ¢160%¢3 1
16 9513-101800 ALUNINUM PAD 1
17 9111-100123 BOLT,FLANGE 1
18 9911-254000 OIL SEAL 25x40x7 1
19 9113-080253 BOLT,FLANGE 6
20 9111-100083 BOLT,FLANGE 7

DIFFERENTIAL GROUP

REF.No. PART No. DESCRIPTION QTY
1 |9511-395607 ADJUST WASHER C 1
2 |9571-405707 FRICTION PAD |
3 |9522-405307 WASHER 1
4 |27421-5010 LEFT HALF AXLE GEAR !
5  |9616-043007 PIN 1
6 |27441-5010 PLANT GEAR 2
7 |27493-5010 PLANT GEAR SHAFT !
g  [27431-5010 RIGHT HALF AXLE GEAR !
9  |9511-485807 ADJUST WASHER D 1
10  |27411-5010 DIFFERENTIAL CASE !
11 [9521-101607 SPRING PAD 10 6
12 |9121-100203 HEXAGON HEADED BOLT 6
13 |61913GB/T276-94 BEARING 61913 1
14 |9511-788807 ADJUST WASHER A 1
15 [29691-5010 DRIVE CLUTCH 1
16 |29692-5010 DRIVE CLUTCH COVER 1
17  |29681-5010 FRONGT AXLE FORK 1
18 |29693-5010 FORK SHAFT 1
19 |9362-121003 SCREW M12x10 1
20  |9811-050150 FORK SPRING !
21 [9031-200000 STEEL BALL !

E-’

CROSSFIRE

GEARSHIFT GROUP (FRONT AXLE)

REF.No. PART No. DESCRIPTION QTY
1 29640-5010 DRIVEN BEVEL GEAR FRONT ASLE 1
2 6008GB/T276-94 BEARING 6008 1
3 9511-546607 ADJUST WASHER B 1
4 29631-5010 DRIVE PINION GEAR 1
5 TM6305GB/T276-94 BEARING 6305 1
6 9432-651007 BEARING RETAINER 1
7 29651-5010 COUPLER 1
8 9511-123003 WASHER 12 1
9 9412-121203 NUT FLANGE 1

E-’

CROSSFIRE




TWO-FOUR-DRIVE CONVERSION MECHANISM FOR 4 L7 CROSSFIRE

GROUP

REF.No. PART No. DESCRIPTION QTY
1 27710-5010 GEAR MOTOR 1
2 |27791-5010 RING 1
3 |9613-081000 DOWEL PIN 2
4 |9111-060253 BOLT,FLANGE 3
5  |38720-5010 CONNTACT COMPONENTS 1
6  [38741-5010 GASKET 1
7 |9323-051507 SCREW 2
8  |38730-5010 CONTACT WIRE 1
9 [9511-040803 WASHER 3
10 [9521-040707 SPRING PAD 4 3
11 |9421-040303 HEX NUT 3
12 [38751-5010 CONTACT COVER 1
13 [9511-040803 WASHER 2
14 |9521-040707 SPRING PAD 2
15 [9342-042203 SCREW 2
16 |38710-5010 DIFFERENTIAL CONTROLLER 1
REF.No. PART No. DESCRIPTION QTY
1 UV800-1021-00 GEAR MOTOR ASSEMBLY 1
2 |GB/T 70.1 M8x40 BOLT M8*40 4
3 |GB/T93-1987/98.5-2.5 SPRING WASHER ¢8.5-2.5 4
4 |Uv800-3022-S-00 DRIVE GEAR ASSEMBLY 1
5  |NA2512 BEARING NA2512 1
6 GB/T13871-92/FV35-55-8F OIL SEAL 35*55*8 1
7 |uveoo-1001 FRONT DIFFERENTIAL GEAR CASE COVER| 1
8  |GB/T70-1985/M10*20 DRAIN BOLT M10*20 1
9  |UVv650-10015 WASHER 1
10  |GB/T276-94/6010 BEARING 6010 1
11 |UV800-1213 ADJUST WASHER 1
12 |UV800-3023-S-00 DIFFERENTIAL GEAR ASSEMBLY 1
13 |Uv800-1002-00 DIFFERENTIAL GEAR CASE 1
14 |GB/T93-1987/98.5-2.5 SPRING WASHER ¢8.5-2.5 8
15 |GBIT 70.1 M8x40 BOLT M8*40 8 = CROSSFIRE
REF.No. PART No. DESCRIPTION QTY
1 UV800-3023-S DRIVEN GEAR 1
2 |uvsoo-1207 SUPPORT s DIFFERENTIAL GEAR, R 1
3 |uvs00-1214 BUSH 1
4 [Uv800-1212 ADJUST WASHER 1
5  |uvs00-1211 GEAR,SHAFT SET, R 1
6 GB/T894.1-86/D35 RETAINER ¢35 2
7 |uvs00-1203 LINK GEAR 1
8  |Uv800-1206 SUPPORT s DIFFERENTIAL GEAR, L 1
9  |GB/T5786-2000/M8*1*20 BOLT M8*1*20 12
10  |UVv800-1205 ADJUST WASHER 1 6
11 |UV800-1204 GEAR,SHAFT SET, R 1
12 |UVv800-1208 PLANET GEAR SHAFT 1 1
13 |UV800-1209 PLANET GEAR SHAFT 2 1
14 |UV800-1210 PLANET GEAR 4
15  |UV800-1216 SPHERE WASHER 4 E-’ CROSSFIRE
16 |UV800-1220 RETAINER WASHER 6
REF.No. PART No. DESCRIPTION QTY
1 UV800-3022-S DRIVE GEAR 1
2  |GB/T276-94/6307 BEARING 6307 1 / 4
3 |GB/T894.1-86/035 RETAINER ¢35 1 i
4 |GB/T894.1-86/035 RETAINER ¢35 1
REF.No. PART No. DESCRIPTION QTY
1 GB/T3452.1-92/77.5*2.65 O-RING 77.5*2.65 1
2 |GB/T276-94/6006 BEARING 6006 1
3 |uvs00-1021 GEAR MOTOR 1
4 1

GB/T9877.2-88/FB25-52-7F  |OIL SEAL 25*52*7




E21 UV800-1002-00

DIFFERENTIAL GEAR CASE

REF.No. PART No. DESCRIPTION QTY
1 UV800-1002 FRONT DIFFERENTIAL GEAR CASE 1
2 GB/T13871-92/FB10-22-7F  |OIL SEAL 10*22*7 1
3 |GB/T13871-92/FB35-55-8F  |OIL SEAL 35*55*8 1
4 GB/T848-1985/16*1 WASHER 1
5  |GB/T70-1985/M6*10 BOLT M6*10 1
6 UV650-10005 WASHER 1
7 UV650-10006 STOPPER 1
8 UV650-10013 EXHAUST VALVE 1
9 |GB/T276-94/61912 BEARING 61912 1
10 |GB/T829.1-92/15*20 SHAFT ¢5°20 1
11 |GB/T894.1-86/910 RETAINER ¢10 1
12 |UV800-1201-2 SPRING 1
13 |GB/T894.1-86/d10 RETAINER ¢10 1
14  |UV800-1201-5 SPRING 1
15  |ZLQ7-22 RETAINER GUIDE BAR 1
16 |GB/T70-1985/M6*16 BOLT M6*16 2
17 |UV800-1201-4 RETAINER SHIFT FORK 1
18  |UV800-1005A INNER COVER 1
19 |UV800-1202 RETAINER 1

20 |GB/T3452.1-92/9160*2.65 O-RING 160*2.65 1

=

CROSSFIRE

MOTORCYELES




